1IIVHHVYS NIISSOHUIINIY : A8 NDIS3d

QUL Jamps (5 9Lt At S ps
170 gl Glgawl 93 ,990

:G' & .

(o 83l> ) o)L 2dS 81,8, 13 ¢« GlaoD

:,.l....:.l, :“,n.l.-' 3
+9A91A00 P IS *Al=-PPIVIFIM§.
o) L] W -9

RN
HAMEDAN.TAKSA@GMAIL.COM ’lg TAKSA-AGRLIR



o oo 3 o &
OULS] Jopw ($5) 9 Arigai oaS s
v
WIS o
E1gil S law dinsj 43 (5015 Oy 9lidnS jlod 43 a295 L IMAA Jlow 3 LSS 25
Qb grali Glesj 1 ¢ Sawl 83900 jLET, 395 candlad adgls snisld g SR piobe
Uz 1 8318 b 15 LS (SR (preilile 2d Lo Ao )3 ) SLpelS gl
Sl g5 b 2aS s (gl ¢ Sl Q13 (§S LIS § jop0 (SLB BLGNS ¢ yavaSiio
il 3 Gliaabl B 28p% S JSao 1) 395 2l Aiunslygs (U5, e
139+ AB3 GhfaS 935 (f 1) 395 SlandgS g Sulad Bad (o215 g JS18 <uls,

el 1 l (maile 25w g (1B (gauadd 9 4 25w pSL> JL>

2l 3 =5 bS] dilgounl 93 990 Elgsil ¢ BLS 20K ¢ (5S 3,5 BLS ¢ (a0 L
9 2l 0 ¢ (i € ¢ (uli 1 Sty 95 Sy Elgil ¢ 0 (Sl 1A0 § 0 (il 110
o Sl 3313 1,3 395 1S 903 ;3 193 S, 9 8,2 01

G LA ;3 Sl it Oljy9LisS § P (gl giunns (51500 b Zsul 3ol

-

221372 ) 9LiS 333> LB (pdilo AadgS Ansj )3 M



(0l 188 )( 9% P e )

( Cuttingwidth ) 165cm
( Transportwidth ) 140 cm
(" Transportlength ) 285cm
C Height ) 110cm
C Weight (390 kg
C
C
C
C

(,.zo PE{WERTN >< olws oy )
(Foilo YAd ) oBawsJsb )
(pSsks vao ) Mo )

)

C dusp )( PESCIRI RS
(oo oot ggmsasy ) 595 5 Sloas
(4250484 6 =¥ 31 )(onSaye &1 Commi ol 419

)
)
D
((wads o p00f ) PTO cdd e )
)
)

Drums D¢ 2
Blades X 6

Grease nipples ><7 ( except PTO drive shaft D
Cutter height adjustment)é cm (13/16) continuous@

N AN AN WIN N NG N

J

(aido o y90 e ) (lidy Cer yuo
(psd9dsleg,s ) Jlailcabls (" Flotation ability ) fomapprox-25to approx 90)
([ oveY ) ol (_ PTOSpeed  )(  540rpm )
(Aegsle W )( ew, ) ( DrumsSpeed )( 1900rpm
Do 5l a8 )Ll el 40 o ol ) ('Noise while working )(Less than 110 db

(O)®TAKSACO (L) +989181102390



: gs*‘”' S
G093 ST diwn o jo 1 olojl g 59u81,0 @ piilo JLail 5l 39351090 1 Lol Jlis! Wlyhs eday -)
P el j990 b (lily (ad ol g 95515 (395 igels Iy Gl (oo il U ks s 9 9 J S -Y

bl a8 )5 1,8 00l g axbo b o 4o oy B ard S ol allls as i - Y

Sl a5 5 Ladlo 1) aid 00y lagS ols amius pmy —F
ok B o (Sasdile (lime azily . adled J s
‘ ol alolddl Wl 00,8 sunlive LT Jgoro s Ciuas
32%) (9719 JS0) . 0,5 (Asgni |,

o3 blax a5 uulos CBS Ha90 3l solisw! I S -0
Obaobl gl Lblas ol el suls cuas 395 s> 4o
L3l ond ann (659l SYT (il (Sml 4 by po o yio ploxl puizren 9 31,31 g 51 b

a1y o Blis yumiy ( Sty Blis Gis 12 5 (6,5 gl cagrg 00905 00l 0,55 38 &M b 19,5 510 ,lgan —5
C S o o Sws

iz led oliiwl () Gl Cobild )0 St jgliie 4 595515 gl (pguarko slb 43 3l pg3l & yg0 0 -V

o S0 alold 19 Wiladad 3l Alewan —A

o B0 0510 5158 ey (g9 AUl j wilel oo ks 1y yg90 -4
S5 ol oBiws a3 Gllgu 9 o131 yuls SG0 35 51 g ales 551995 5990 b 3 55351, (69,5, O1,81 yuid ,lgms 51 —1e

Safety instructions

1. Machine must never be tested on a tractor in an enclosed space because of the danger

from exhaust fumes.

2. Checking and replacement of blades must only be done while the tractor engine
stopped and the mower drums are stationary.

. Ensure blades are correctly seated over pins on the blade holders.

. Check pins on blade holders regularly for signs
for wear. If more than half worn the blade holders
should be replaced. (See moving and renewing
blade holders)

5. Ensure all safety guards are in place before
using the mover. These guards are fitted to
ensure the safety of the operator and to comply
with agricultural safety regulations.

. Always use a PTO drive shaft with a freewheel clutch and use the chain fitted to prevent
the plastic guard rotating.

. If necessary use front end weights to keep the tractor manageable.

. Keep well clear of rotating parts at all times.

. Whenever possible the mower should only be run when resting on the ground.

. Do not allow anyone to ride on the mower or tractor keep people and animals at a safe

distance.

H W

D

O © o

(O)®@TAKSACO (L) +98918110239.



W Caxdg s Ji g Joo 3l j990 Camidg i

5 gl 155 I Mol 3.0 41 493575 3 1990 by g i C Ly 1A S 5 o alg) 53,5 Tk - g

il jd 4990 9 y9i5T pr (§LdS 40 . Al (0 S Koo pil 990 diwsS U il o

Wy 18 ey 595 B (ks U oo 30T il 1 5990 - )
00 15 D gile (o (s

JE 9 Joo Aol 510 513 5990 o oo &5 (ol - Y
b poguaro couxdan 10 1) ol g 00,5 o131 C o 511, A
cowsS JaS E s a5l solasu!

| oo S99, U odls ey )15 Camdg @) 5990 - Y
Ot o 09,5 Juain € g 40 1) B (gl 0505 i
S90S i 0390 1, D (g4l

Cold

- Lo oolaiiw!l 35 (ol ard jl dlicwod 00)L S Tas S Hediio 4 - )

(4885 )5 )93 184+) duw pp 095 5o 590 ySTao b b Slids Cas pw 953 £9,0 51 3 - ¥

b aw Jlail a as Wd !l Cowl Bl gals F oS 8 3l oolawl o b 3l o) A1 ygg0 3l 00l HLAE - Y

3 eolaiwl b el ulo ¢ ol 81 Cdls 50 oliws bl a5 5,5 walgs Jos (295 @ (S0 H0 Sl Jaio

S el A8 Oy sl H9g0 ol HeuST T Sy oyl

Slerwoy jo b plids gulu,d pall Sy o o) @ oliiws HLLS Jlliy sals @ jlo g0 o 0 axgd

Elosm o3 omly 30 HF (il 28 ()lg5 oo b bl a5 S (5 59555 5 (gLl J 568 (gl 2 9 (S Mo

. Sg0i wuas G

ol 45 99 on Joolo (gile 4 (3 yide anil iy Ll (B33 3l b (5T 031U ey 5 i - F

233,5 Jrlodo gl Couw s (205 U g 0l WL Sl b SO0

2,5 o lodo cdie Coouw d Cann b (o azg gap i | 1990 olSiws adgle 40,5 S alu 3l G mSele gl iamgl

1.

2,

Mowing instructions

1.

. Push mower into the working position against

Lower mower until saucer are just clear of the
ground, then remove linch pin (D).

Standing on the left hand side of the mower
release the transport tube (A) from the pin (C),
place it into storage position and lock it with the
locking lever (E).

the hitch frame stop and attach safety
breakaway (B) to pin (C), then secure with linch

pin (D).

Select a gear which allows an even stubble to be left.

2. Always use sharp blades for maximum efficiency.

3.

Drums must be rotating at full working speed before entering crop (PTO speed 540
rpm).

. The ground pressure of the cyclomower is decreased in working position by means of

a tension spring (F). This spring is located in the hitch frame and functions best if the
sub frame is positioned horizontally. Adjust the control lever of the tractor hydraulics to
this position.

(O)®TAKSACO (L) +989181102390



SIS g cblas
g WS -
S a5 T oy s aoglio (61515 5’ (50 413 (§OU (59,500 U ST (5510 0 0 40 (3 33 S S 257
Iy ooyly slog s 45 il ;0L U Gl o plxo (50U j 0009 Gy b il (o0 03 oz (KoY iy
bl o om0 9 i 955 (L 40 Wl ST G0 000 5 Gy 40 HEU et . Lo Jai
Syg0 ol 5o W0 S J S (o9 Caw S5 1) el air p2 51 g il o 6 500 5 gy andS loebl g )
C el (g oy A gl Wb o S )0 Sl @ e @
Poly Sy gl oo mani 8 ey - el ool HICuz 1 5 o ool lekad g YL 1 o,lg0n Y
ool 3l O 50 g eSS G i (S
o b hle g Y 9 U5 L (Fogll 511 ol il )5 Byl 51 g b olKiws yoe Job i3l sl Y
s oo cdablone (555 S5 1) wlalad Joe ol Sg05 S suile 8l laad yws Lo Yiois!
W asy -
§9) A i b 598 (o0 e w0 el 1 A (! 51 (S0 (B wiil (o0 G St A 39 (Tl0 W Ak den
95 45 (a8 2 T) (pogaso Il 1wyl (oo b i Augnd sl 3,8 eoliiwl o Wl ad 51 S0 il
DS ool ) O yeue A Gl il cuad 0w
95 Tz JB10 (5 Gmy 010,158 5 (Sl 15 50 HlaT Gl ad ols HE b 990 &S 1> JolS hBgi 51

o Los o.;_}f._»‘L?934.&._»,55o.)l.SC)L&Lbc.ﬁljﬂ)o.b?w)égw‘sb@"Yngq‘D‘ &élo)hlégg;g&&.g

ol oS -Y
dos 3l g 00,5 Jor &ilo a oliiwd 3,95 1 )50 53 A4S odl mad (Sl oS oU 4 axlad SO 990 (59
opS ol aS ol . Conl pulass BB (g,Lid 18 5l oolisiwl Lo puS ol a8 . oS 0 (g S el olKiws v
28815 el (0 ¢ adgl Sl 0 S (pl Suame (IS T L - 0B 2 (o0 e Lo 4 950 W (0 1
09 oS ol ogul cile 5o Jlio (g @ Jdo o 4 azmilin . snled w5, Cdie o @) e 9 Rgia |
005 S b Gl (0 g Sl 05 (s (6)LAS 3 (59,0 4T 092 wpleS (S (i SLST G Bilo 4 0595

. . m.,.]a..; 15TH o
Maintenance 35 el s

1. General instructions
Attention: The main frame is subject to very heavy strain during operation; because of
this the lid is very rigid and fixed with a large number of bolts, forming a very
rigid box, which is able to cope with the strains of operation. Therefore all
bolts should be fitted and tightened on the lid to maintain this rigidity. The
rubber joint glued to the inside of the lid should be replaced carefully to
ensure that a metal to metal contact is made between the lid and the main

2. Blades frame.
Ensure only CM165 blades are fitted. All blades have two cutting edges. When one
side of the blade is worn, it can be fitted to the opposite drum. A special tool is supplied
for this purpose.

3. Safety breakaway
The mower is fitted with a breakaway device, which operates when the mover strikes
an obstruction. The tension on the breakaway is adjustable by use of spring tension.
The mower pivots backwards when the breakaway activates. To reset the breakaway
automatically stop and reverse the tractor. If for any reason e.g. in a heavy crop, the
breakaway activates without striking an obstruction, then the spring tension is too low
and must be increased by tightening the adjusting nut (H).
“*ention: Never tighten the not too far as this makes the breakaway inoperative.

(O)®@TAKSACO (L) +989181102390



(sl Al (GBS gl —F

Sl (39706 Aol (33 5 o bl koo ¥ 51 o X alold asolSin
2gus b gl X aluold . sgtee plait L o K glo 0 340 31 ooliiad Uy IS5 a5
33,5 il yondao S

e il ol s il s T i 1 Ay s s ilsS” Bz et
S 1o il dodd dzmilin . i o] Lol Clids g 0S5 (609 59 s
S A (g0 43 e lad S Ny LT S o ip55 (0 o Lo Sy
[y Lo dily py o ol S oS [y 5950 (59 iy b s O3 Cenn 0 i
C S Sl o] e

axsd 00 ,lugSo gl axao ugri g yoges Luls -0
ol (] Dgus 00D Sl cuad diwd (gl 0wl ST a5 blii jo Lwlids ad  Sadle o)l Jia! Gow jl
YU G yb 4 bl ol 30 b il ad pyoud o5 Sucly 035 Ty aold! Sl ol aziliz 85,5 J 55 Ldls wiby

PaaS ok ) Wy d AT (i §9 0 g0 50 . Wig oulw (5 4 a5 0,10 Jlial b g ou

S o ;lug S 5 (S0120097) 55 sliin lul
5 ks Jlo « asiS 30 1, (S0120112) ass
Flygw S o3Il & oyl o0 1, (S0120096)
G 0)lueS Ly (il )0 WSy (a2 )0 F)
wales 51,8 9y LUls Wl zolaw (599, At

O

4. Tensioning of drive belts
Tightening the V-belts is necessary when gap X is more than 3
mm (1/8”). Tensioning is carried out by means of nuts (K) and
(L) and the gap should be adjusted to approximately 1 mm
(1/327).
Attention: If V-belts are over tensioned then the gearbox input
shaft bearings and main drive shaft bearings may be
damaged. If V-belt slip occurs, the tension should be checked.
If belt tension is correct then forward speed should be reduced
until the V-belts stop slipping. Do not over tension the V-belts.

5. Moving and renewing blade holders

After some time wear of the drum skirts may
become apparent at the point where the
blade holders are fitted: recheck regularly. If
this wear is excessive, the drum skirts may
bend upwards at these points or they may
wear through completely. If this does happen
the following procedure should be followed:

(O)®TAKSACO (L) +989181102390



S &59) -
hid Wl oy x4 gl o] (Jloin| puosi cde 4 azuilir « ol oy YT+ o a0 0058 589, b S 5 )
a9y pB) - Sy Ol Sl ) 4wl (pE gy el S9 ooliiwl ()] 4z 50 @B (189, b g 03 poli (€9,

( pd B/0 Gl w0

6. Lubrication
The gear box contains BCO grease and does not require maintenance. If in the event
of a repair extra grease is needed, only this or an equivalent Grade EP-0 grease should
be used. The grease level should be the bottom of the horizontal shaft (5.5 Lit.).

Note: for lubrication of machine and PTO drive shaft use good and adhesive multi-
purpose grease.

@ = grease
Ay gﬁ&/ .
| —/X 7 A
PR ¥ s . —
/ b }‘ 3
L I < T /
T— \ ~
j \.
S P

Lubrication of the PTO drive shaft:

h = hour

Instructions for ordering spare parts

Your order for spare parts should contain the-following

information:

1. machine type and serial number,

2. Description, part number and quantity of part(s) in
question.

If in doubt send a rough sketch or pattern of the part

clearly marked with your name and address.

(O)®@TAKSACO (L) +989181102390



Mower PartList

Model : 165-NH

(O)®TAKSACO (L) +989181102390



1990 S5 Silabi S
165-NH : e

(O)®@TAKSACO (L) +989181102390



MOWERTAKSA 165-NH

(O)®TAKSACO (L) +989181102390



. ; TAKSA COMPANY CYCLOMOWER 165-NH
age:

NO. | Part No. Description Din | QTY.| NO. | Part No. Description in | QTY.
1 P0560004 V-belt pulley 1
2 $1605012 Tension bolt M16*2 1
3 S$1647902 Hex nut M30*2*12 934 1
4 $1720066 Tab washer 30.5*67*1.5 1
5 S0160164 Spring tension indicator 1
6 S0160165 Dust shield 1
7 $0280070 Main drive shaft 1
8 S0400092 Spacing tube 1
9 S0120106 Pto input bearing housing 1

10 S0280072 Pin 1
11 S$1760054 Shim 35*50%0.1 N.B
- $1760055 Shim 35*50%0.3 N.B
- $1760056 Shim 35*50*0.5 N.B
- S$1760057 Shim 35*50*1 N.B
12 S$1601009 Hex bolt M6*1*50-8.8 933 1
13 $1645003 Hex nut M16*2-8 934 1
14 $1641001 Hex nut M6*1-8 934 1
15 S$1720067 Plain washer 16 1
16 S$1960012 Cotter pin 4*30 94 3
17 S0960017 Ball bearing 6207 2RS 625 2
18 $1920016 Key A8*7*56 6885 1
19 A0000111 Pto drive shaft 1
20 E1160002 V-belt B110 3
21 S$1840014 Circlip A35 471 1
22 S0760010 Pressure spring 1
23 S$1440001 Grease nipple 8*1*180 71412 1

(O)®@TAKSACO (L) +989181102390



MOWERTAKSA 165-NH

(O)®@TAKSACO (L) +989181102390



TAKSA CONIPANY CYCLONMIOWER165-NH
Page: 2
NO. | Part No. Description Din [ QTY.] NO. | Part No. Description in | QTY.

1 P0920012 Hinge 2
2 S0120105 Sub frame 1
3 S0400085 Bush 1
4 S0160166 Tab washer 1
5 S0160167 Pulley guard 1
6 S0160168 Lid for pulley guard 1
7 S0120114 LH holder 1
8 S0120115 RH holder 1
9 S0280084 Pin 16*59 1
10 S0120103 Slide 1
11 A0000039 Breakaway complex 1
12 S0120104 Latch 1
13 S$1720068 Plain washer 11*30*3 4
14 S0160172 Tab washer 1
15 S0280083 Pin 16*40 1
16 S0120116 Transport tube 1
17 S0120156 Jack stand 1
18 S$1720045 Plain washer 13*37*2 1
19 S$1603426 Hex bolt M12*130-8.8 931 1
20 $1602604 Hex bolt M10*1.5*30-8.8 933 4
21 $1605013 Hex bolt M16*2*35-8.8 933 3
22 $1605014 Hex bolt M16*2*55-8.8 933 1
23 S1643401 Hex nut M12*1.75-8 934 1
24 $1642601 Hex nut M10*1.5-8 934 8
25 $1960012 Cotter pin 4*30 94 2
26 $2040001 Spring clip 1
27 S$1440002 Grease nipple 6*1*180 71412 5
28 S0760011 Compression spring 1
, 1

1

(O)®TAKSACO (L +989181102390



MOWERTAKSA 165-NH

(O)®TAKSACO (L) +989181102390



TAKSA COMPANY CYCLOMOWER165-NH
Page: 3
NO. | Part No. Description Din | QTY.| NO. | Part No. Description Din | QTY.

1 S0400107 Spacing tube 30 1 26 S$1960008 Cotter pin 6*35 94 1
2 $1690002 Tab washer 1 27 S0960001 Ball bearing 6206 625 2
3 S$1647902 Hex nut M30*2*15 934 1 28 S$0960002 Ball bearing 6305 625 1
4 E0440010 Plug (nylon) 1 29 S0960019 Ball bearing 62206 630 1
5 S0120100 Main frame 1 30 E1040011 Oil seal 45*62*10 3760 1
6 S0120099 Lid 1 31 $1920010 Key A8*7*32 6885 4
7 S0280068 Horizontal shaft 1 32 $1920016 Key A8*7*56 6885 1
8 S0400096 Spacer 1 33 E0240171 Rubber joint 2.6 m 1
9 P0560003 V-belt pulley 1 34 S$1840016 Circlip A25 471 1
10 P1648002 Lug nut 1 35 $1840015 Circlip A30 471 1
1 E0440011 Plug (nylon) 1
12 S0280069 Input shaft 1
13 $1760044 Shim 25*33*0.1 N.B

- S$1760045 Shim 25*33*0.3 N.B

- S$1760046 Shim 25*33%0.5 N.B

- $1760047 Shim 25*33*1 N.B
14 S$1760009 Shim 50*62*0.1 N.B

- S$1760010 Shim 50%62*0.3 N.B

- S1760011 Shim 50*62*0.5 N.B

- $1760012 Shim 50*62*1 N.B
15 S0400095 Circlip collar 1
16 S0400091 Spacing tube 1
17 S0640019 Bevel pinion 1
18 $1720066 Tab washer 30.5*67*1.5 1
19 S$1760058 Shim 30*40%0.1 N.B

- $1760059 Shim 30*40*0.3 N.B

- S$1760060 Shim 30*40%0.5 N.B

- $1760061 Shim 30*40*1 N.B
20 S0640020 Bevel gear 3
21 S0160129 Upper shield 1
22 S$1840015 Circlip A30 471 1
23 S$1602604 Hex bolt M10*1.5*30-8.8 933 20
24 $1642601 Hex nut M10*1.5-8 934 20
25 S$1680003 muz:@r washer 10 128 20

(O)®TAKSACO (L) +989181102390



(O)®TAKSACO (L) +989181102390

HN-SOLVYSIHV.LUHIMOIN




Do 4 TAKSA COMPANY CYCLOMOWER 165-NH
NO. | Part No. Description | Din [QTY.| NO. | Part No. Description Din | QTY.
1 S0120109 Blade detachment tool 1 29 E1040010 Oil seal 40*62*10 3760 2
2 $0720003 Blade 6 30 S$1760054 Shim 35*50%0.1 N.B
3 S0240168 Spacer 6 31 $1920010 Key A8*7*32 6885 2
4 $1605011 Sp.bolt M16*2 12 32 $1920016 Key A8*7*56 6885 2
5 P0520005 Hub 2 33 S$1840005 Circlip B62*2 472 4
6 P0520004 Hub 2 34 S$1840009 Circlip A35*1.5 471 2
7 S0120096 Drum 2 - S$1760055 Shim 35*50*0.3 N.B
8 S0120097 Saucer 2 - S$1760056 Shim 35*50*0.5 N.B
9 S0640018 Bevel pinion 2 - $1760057 Shim 35*50*1 N.B
10 S0120112 Blade holder 6 .
11 $1602617 Socket head screw M10*30-8.8 912 6
12 S0400084 Circlip collar 2
13 S0400098 Spacing tube 2
14 S0400104 Spacer 2
15 S0280067 Drum shaft 2
16 S$1690001 Tab washer 2
17 S$1760044 Shim 25*33*0.1 N.B
- S$1760045 Shim 25*33*0.3 N.B
- S$1760046 Shim 25*33*0.5 N.B
- S$1760047 Shim 25*33*1 j N.B
18 S$1760009 Shim 50%62*0.1 N.B
- $1760010 Shim 50%62*0.3 N.B
- S$1760011 Shim 50*62*0.5 N.B
- S$1760012 Shim 50*62*1 N.B.
19 S0160163 Side blade 4 °
20 S$1647501 Hex nut M25*2-8 934 2
21 $1601004 Carriage bolt M6*1*15 933 8
22 $1641001 Hex nut M6*1-8 934 8
23 $1645002 Hex nut M16*2-8 934 12
24 S1840018 Circlip A50 471 2
25 S0960018 Ball bearing 6305 625 2
26 S0960017 Ball bearing 6207 625 2
27 S0960020 Thrust ball bearing 51109 711 2
28 $0960021 Ball bearing 6210 625 4

(O)®@TAKSACO (L) +989181102390



MOWER TAKSA 165-NH

|

e (. ="
;22_2 é,/,,ﬁ._d_;_,' ,fé

&

(O)®TAKSACO (L) +989181102390




TAKSA CONMPANY CYCLOMOWER165-NH

(O)®@TAKSACO (L) +989181102390

Page: 5
[ NO. | Part No._ ~ Description Din [QTY.| NO. [PartNo. |  Description
1 S0120117 Lift tube 1
2 S0160154 Lift link 1
3 S0120110 Lift link with pin 1
4 S0400093 Spacer 1
5 S0160176 Lift link 1
6 S0120107 Hitch frame 1
7 $0280071 Pin 1
8 P0240154 Cap 1
9 $1720069 Washer 1
10 S0400094 Spacer 1
11 S0120118 Locking lever 1
12 S0280083 Pin 16*40 1
13 S0280084 Pin 1664 1
14 S$1605007 Hex bolt M16*2*90 931 1
15 S$0280085 Pin 20*54 1
16 S0120108 Lift pivot bracket 1
17 $0400097 Bushing 1
18 S0280086 Pin 16*120 1
19 S$1720070 Ring 60.5*76.5*4 1
20 S0120111 Pivot standard 1
21 S$1602636 Hex bolt M10*100-8.8 931 2
22 $1645002 Hex nut M16*2-8 934 1
23 S$1642601 Hex nut M10*1.5-8 934 2
24 S$1720018 Plain washer 1734*4 1
25 $1960012 Cotter pin 4*30 94 5
26 S$1960008 Cotter pin 6*30 94 1
27 S$1840017 Circlip A60 471 1
28 $1440002 Grease nipple 6*1*180 71412 1
29 $2000002 Linch pin 1
30 $2040003 Spring clip 1
31 S0800006 Extension spring 1




MOWERTAKSA165-NH

13

9
17

(O)®TAKSACO (L) +989181102390



TAKSA COMPANY CYCLOMOWER165-NH
i 1 . . . ,
NO. | Part No. Description Din | QTY.| NO. | Part No. Description Din | QTY.

1 S0160155 Bracket 2

2 S$0200168 Palet 1

3 A0000040 Guard 1

4 S$0200169 Palet 1

5 S0120119 Bracket 1

6 S0120120 Bracket 1

7 C2420002 Guard 1

8 A0000041 Guard complex 1

9 S0120121 Palet 1

10 $0240170 Palet 1

11 $1602604 Hex bolt M10*1.5*30-8.8 933 4

12 $1601803 Hex bolt M8*1.25*25-8.8 933 2

13 $1601801 Hex bolt M8*1.25*15-8.8 933 7

14 $1602601 Hex bolt M10*20-8.8 933 4

15 S$1601010 Hex bolt M6*1*20-8.8 933 2

16 $1601003 Hex bolt M6*1*15 933 27

17 S$1641801 Hex nut M8*1.25-8 934 9

18 $1642601 Hex nut M10*1.5-8 934 8

19 S$1641001 Hex nut M6*1-8 934 29

20 $1720029 Washer 8.5*25*2 6
21 $1720036 Washer 6.5*15*1 29
22 $1680004 Spring washer 8 128 6
23 E0440008 Cap (nylon) 2
24 S0280087 Brace 1

(O)®@TAKSACO (L) +989181102390



Soheil Ekbatan Agricultural Development Company

v

In the name of God
TAKSA CO. has been established to produce hay harvesting

machineries in 2008 It has been progresses at manufacturing
agricultural machineries through its developed machinery plant
since its establishment day , technical possibilities and expert
staff. It has been continued its being worldwide preferref firm
feature,a safe trim qualification through producing world wide
competitive products Our firm that continues to increase its
current product , now TAKSA has been expertise machineries
such as mower165 , moweri85, and type of rakes , baler and
straw chopp to produce.

TAKSA that forwards step by step the way of being a leader mark
its sector continues to perform all of its investments that

one in thisway.



Ekbatan Soheil agricultural development Co

Mower Two Cylindrical 165

Address:

Next to gas station . 8 kilometer.
Persian gulf road . Hamedan.lIran

Telephone: Whatsapp:
(©
081-32672390 +989181102390

Website: ~ Email:
N
TAKSA-AGRLIR ~ HAMEDAN.TAKSA@GMAIL.COM

DESIGN BY : AMIIRHOSSEIN SAHRAEI



